
- Can use local oestrogen 6/52 post partum.
- Can be used simultaneously with all systemic HRT.
- Use indefinately (if you stop, symptoms will return).
- No C/I even if PMH breast Ca.
- Not absorbed enough systemically to be relevant.
- However, only situation where should be cautious is if PMH breast Ca and
taking an aromotase inhibitor (AI) e.g. anastrazole.
- Because anastrazole ↓ oestrogen levels, so if you add in local oestrogen it
may push up oestrogen levels up. No clear evidence what to do, so discuss
benefit and risk if confident, or refer to oncologist (maybe they change to
tamoxifen instead).
- If you are going to start something yourself, use Estriol (Imvaggis or Blissel),
as it has shorter half life for the tiny amount that is absorbed systemically.
- And if fail to help (because not potent enough), consider using the more
potent Estradiol creams. ONLY IF YOU ARE CONFIDENT.
- Previous CIN = not C/I to using local oestrogen.
- Can use lubricants with it, but not at the same time.
- Using it for 1 yr has the same risk as a single HRT tablet i.e. insignificant.
- No need for progesterone cover with these preparations.
- Undiagnosed vaginal bleeding is important to investigate before prescribing.
- Tell pt the PIL will mention incorrect details about s/e. These do not apply
as not systemically absorbed.

Menopause

Investigations

Management

Symptoms

- Altered menstrual cycle (shortened or many months gap before period).
- Altered menstrual amount.
- Hot flushes (10% will last > 12yr, 5% will have life long).
- Night sweats.
- Depression.
- Brain fog.
- Palpitations.
- Irritability.
- Joint and muscle pain.
- Dyspareunia.
- ↓ labido.
- Recurrent UTIs.
- Vaginal discomfort.

- No tests needed for most women.
- FSH if indicated.

Disclaimer:
Read the disclaimer at medimaps.co.uk/disclaimer
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Untreated premature menopause (<40y)
&
Early menopause (40-45y)

Postmenopausal

- 80% ↑ risk of CVD.
- Dementia.
- Parkinsonism.
- Osteoporosis.
- 50% ↑ risk of #.

- ↑ risk CVD.
- Osteoporosis.
- Atrophy in vagina and bladder.

Risks

- Vasomotor symptoms and irregular periods = perimenopause.
- No period for at least 12 months = menopause.
- Typical symptoms if no uterus = menopause.

- >45yrs with atypical symptoms.
- 40 � 45yrs with typical symptoms and a change in cycle.
- <40y.

- Endocrinologists recommend performing TSH to ensure not
missing hyperthyroidism (heat intolerance, palpitations, irritability).

- * If determining premature menopause leave a 4-6/52 gap.
- Ideally test within 3/7 of menstrual cycle.
- Or simply 2/52 apart if amenorrhoeic.
- Cannot measure FSH if taking COC or high dose progestogen.
- If taking COC, must stop for 2/52 before testing for FSH.
- Can continue to take POP/DEPO while testing for FSH.
- Can test if has Mirena.
- Even if amehorrhoeic from POP they will still get oestrogen
deficiency symptoms e.g. hot flushes, sleep disturbance, mood
changes etc.

Early menopause

Premature menopause /
Premature ovarian insufficiency (POI)

- 1% of women <40y affected (1:100)
- Not due to same mechanism as menopause.
- If not iatrogenic, is usually idopathic.

- Genetically predetermined reduced number of ovarian follicles at birth.
OR
- Acelerated follicular atresia.
OR
- Follicular dysfunction.

- Infrequent or absent periods for at least 4/12.
- Two FSH results >30.

- Refer to 2o care who will discuss following topics:

- Still 5% chance of spontaneous pregnancy.
- So should use contraception.
- Ensure adequate calcium (1000mg) and vitamin D (800 units).
- HRT.
- DEXA scan.

- HRT is essential !
- You are simply replacing the hormones which have been lost prematurely.
- The risk/benefit ratio for HRT in premature menopause strongly supports using it.
- HRT is most effective to prevent osteoporosis.
- HRT should be continued until 51-52y (i.e. the age of natural menopause).
- Can be continued until 60y.
- Can use sequential (bleed) or continuous (no bleed) orally or transdermally.
- Generally need higher doses compared to typical postmenopausal women.
- e.g. Oral oestradiol 3-4mg or 75-100mcg patch to ensure bone and other
long term protection. 
- HRT does not provide contraception.- BP.

- BMI.
- TFT.
- Lipids.
- Pelvic examination.

- Testosterone if indicated.

HRT Non HRT

- Must buy OTC:
- Replens
- Sylk
- Yes
- Regelle

Vaginal dryness
(if sexually active)

Vasomotor

Fluoxetine 20mg OD
OR
Paroxetine 10-20mg OD
OR
Escitalopram 10mg OD
OR
Sertraline 25-50mg OD
OR
Venlafaxine XL (start 37.5mg) up to
150mg per day

Gabapentin titrate to 300mg TDS
OR
Pregabalin titrate 300mg per day
OR
Clonidine (start 25mcg BD) up to
75mg BD, withdraw slowly if fails.

Psychological

- CBT.
- Antidepressants/anxiolitics.

Local (vaginal) oestrogen

- Vagifem ON for 2-3/52, then maintenance twice weekly.
- OR
- Ovestin cream OD for 2/52, then maintenance twice weekly.
OR
- Estring every 3/12.

- Left in for 3/12, so good for elderly patient who will not
tolerate applying creams.
- Can use with pessary concominantly. First insert
Estring then the ring pessary.
- During sex can leave in OR remove and put back in
once finished.

- If still symptoms with stardard dose, can use two twice a week,
or 1 ON for 5 nights per week.
- Can use external oestrogen on outer aspect along side the
internal vagifem.

- Hx breast Ca (not really...see left).
- Hx endometrial Ca.
- Hx ovarian Ca (not really...see left).
- Hx angina or MI. 
- Undiagnosed vaginal bleeding. 
- Active liver disease with abnormal LFTs.

Ensure no contraindication

- Cervical Ca is not a contraindication, fine to give HRT.
- Coeliac disease - transdermal route preferable, osteoporosis risk.
- Crohn�s disease - transdermal route preferable, osteoporosis risk.
- Diabetes mellitus - transdermal route may be preferable.
- Endometriosis - potential recurrence with HRT, conflicting evidence
on best HRT regimen, monitore for recurrence of symptoms.
- Fibroids - may grow under oestrogen influence, consider monitoring
by USS.
- Gall bladder disease - transdermal route preferable as some studies
have shown increased risk of exacerbation with oral route.
- Hyperlipideamia - transdermal route preferable.
- Hypertension - Monitor BP. In resistant hypertension may need to
temporarily discontinue HRT to allow assessment of its contribution to
high BP.
- Liver disease - use transdermal route, monitor liver function.
- Malignant melanoma - controversial due to possible role of sex
hormones in malignant transformation.
- Migraine - no contraindication even in migraine with aura, transdermal
route may be preferable as fluctuations in oestrogen levels may trigger
migraine attack.
- Thyroid disease - dose of levothyroxine may need to be adjusted,
women with hyperthyroidism should be screened for osteoporosis.
- Transplantation of organ or bone marrow - consider osteoporosis
strategies.
- VTE - Background population risk is 6/10,000, rises to 12/10,000 with
oral oestrogen. Topical oestrogen (patch or gel) does not cause sticky
blood changes and therefore does not ↑ risk. Synthetic progestogens
have been shown to be associated with a small ↑ risk (in particular, MPA),
but no risk with utrogestan. Anti phospholipid syndrome, Lupus and 
Factor V Leiden can have topical oestrogen and utrogestan safely as
does not ↑ risk. Case study = B'ham Women's Hosp Rx'ed Evorel Sequi
in pt with PMH of DVT during pregnancy, stating not risk with topical.

Considerations if comorbidities

No uterus Uterus

Oestrogen only HRT

- Start with low dose preparation, then ↑ as necessary every
3/12 for symptom control. 
- Younger women often need a higher dose of because their
bodies are designed to use more, and therefore, need more. 
- May need to ↓ dose when older as can become more prone
to oestrogen s/e.
- If still having symptoms after taking HRT, consider testing
oestrogen blood levels to establish if adequately absorbing the
oestrogen or if need a higher dose. It may be that the patches
are not sticking correctly, or the gel is sliding off the skin and
is not being absorbed properly.
- Oestrogen 250-800 is acceptable.

Tablet

- Use instead of tablet if:
- Poor symptom control or s/e with oral.
- Raised BMI, smoker, CVD risks.
- Hx or risk of VTE or 1o relative.
- Hepatic enzyme inducing drug e.g. carbamazepine
- Bowel disorder which may affect absorption of tablet.
- Hx of migraine.
- Gallstones.
- Lactose sensitivity.

- Estradot 25 or 37.5mcg
- Estradem MX 25mcg
- Evorel 25mcg

- Estradot 50mcg
- Elleste solo MX 40mcg
- Estradem MX 50mcg
- Evorel 50mcg

- Estradot 75mcg
- Elleste solo MX 80mcg
- Estradem MX 75mcg
- Evorel 75mcg

- Estradot 100mcg
- Estradem MX 100mcg
- Evorel 100mcg
 
Note: can go to 150mcg
if needed.

- Elleste solo 1mg
- Premarin 0.3

- Climaval 2mg
- Elleste solo 2mg
- Premarin 0.625

- Premarin 1.25

- Consider patch as alternative.
OR
- Refer to gynaecology.

- Refer to gynaecology.

Combined HRT (oestrogen & progesterone)

Still periods in
last 12 months

> 54y
OR
Any age AND > 1yr amenorrhoea

Seperate components

- A situation where the oestrogen and progesterone are seperate,
rather than combined in one medicine.
- Assuming the oestrogen is already being given, either orally
or transdermally (see 'oestrogen only HRT' to left), possible
progestorone options include:

Continuous HRT

Tablet

- Elleste duet conti
- Kliofem

- Evorel conti

- Start with low dose preparation, then ↑ as necessary every
3/12 for symptom control.
- Younger women often need a higher dose of because their
bodies are designed to use more, and therefore, need more. 
- May need to ↓ dose when older as can become more prone to
oestrogen s/e.
- If still having symptoms after taking HRT, consider testing
oestrogen blood levels to establish if adequately absorbing the
oestrogen or if need a higher dose. It may be that the patches
are not sticking correctly, or the gel is sliding off the skin and
is not being absorbed properly.

Side-effects

- Fluid retention.
- Breast tenderness.
- Bloating.
- Nausea.
- Headaches
- Leg cramps.

- Fluid retention 
- Breast tenderness 
- Headaches 
- Mood swings 
- Depression 
- Acne 
- Lower abdo pain 
- Back pain

- Change progestogen to less androgenic type.
OR
- Micronised (Utrogestan) OR use vaginally.
OR
- Long cycle HRT
OR
- Lower dose progestogen.
OR
- Switch to patch.
OR
- Use Mirena.
OR
- Tibolone.

- Dydrogesterone (Femostin conti)
OR
- Medroxyprogesterone (Premique low dose)

- Exercise, stretch.
- Change timing, or take with food.
- Low fat, high carbohydrate.
- Trial patch.

- Lower dose of oestrogen.
OR
- Change oestrogen type.
OR
- Switch to patch.

Bleeding

- Chest pain. 
- SOB or haemoptysis. 
- DVT. 
- Severe abdominal pain. 
- Severe prolonged headache.
- Hepatitis, jaundice, or liver enlargement. 
- BP > 160/95. 
- Prolonged immobility after surgery or leg injury.

Stop immediately if
following

- First time, or getting progressively worse.
- Loss of vision.
- Hearing disturbance.
- Dysphasia.
- Collapse.
- Seizure.
- Weakness.
- Numbness affecting one side or one part of the body.

At 3/12:
- Symptom control and compliance. Can take 1-3/12 for
vasomotor control. Takes 3-6/12 for urogenital improvement.
- S/E including bleeding pattern and discuss importance of
reporting future unscheduled bleeding.
- Re-iterate breast awareness.
- BP.
 
Annual review:
- As above.
- Also re-assess benefits and risks of continuing HRT use.
- Vulvovaginal atrophy symptoms.
- Osteoprosis risk.

Review

- Encourage to persist for 3/12
if possible as s/e usually settle.
- If just started and lowish dose,
and the original menopause symptoms
are still present, then unlikely that
s/e are due to the oestrogen dose
being too high i.e. more likely it's the
progesterone.

Long cycle HRT
(causes bleed every 3/12)

Sequential HRT
(causes monthly bleed,
although 5% nil)

Tridestra Tablet

Patch

- Evorel sequi

Patch

- Femoston 1/10
- Elleste duet 1mg

- Femoston 2/10
- Elleste duet 2mg

- Switch to continuous HRT:
- After 1yr if >50y. 
- After 4 yr if <50y.
- When >54y.
 
- Reason to switch is to ↓ risk of endometrial hyperplasia.
- Switch at the end of a withdrawal bleed,
when the endometrium is at its thinnest.
- Light bleeding/spotting during the first 3-6/12.

Side-effects

- Encourage to persist for 3/12 if possible as s/e usually settle.
OR
- Switch to a 10/7 progesterone regime ( Cyclo-progynova, Trisequens)
OR
- Change progesterone to less androgenic type (Femoston)
 
- Pt will likely feel better during the oestrogen only part of the pack,
and feel the s/e when starts the combined medication.

Bleeding

- If unscheduled bleeding after 3/12 must investigate.
- Should only produce regular, predictable bleeding.
- Bleeds should start towards end of progesterone, or 1st week
of oestrogen.
- Heavier initially but get lighter after 2-3/12.
- 5-10% do not bleed due to atrophic endometrium (of no concern).
- But if poor symptom control consider other causes.
e.g. Poor compliance, drug interactions, GI absorption problems,
pelvic pathology.
- If heavy or prolonged bleeding = ↑ or change type of
progestogen or ↓ oestrogen dose.
- Bleeding early in progesterone phase = ↑ dose of progesterone or
change type.
- Painful bleeding = change type of progesterone.
- Irregular bleeding = change regime or ↑ progesterone.

- Total testosterone.
- Sex hormone-binding globulin (SHBG)

- Assess osteoporosis risk.

- Note: there is not a diagnostic cut off level to diagnose as low.
- Need to interpret with symptoms.
- Calculate free androgen index (FAI).
- FAI is a measure of biologically active testosterone. 
- If < 5% more likely to respond to treatment.
 
- FAI = Total testosterone (in nanomol/L) x 100
                             SHBG (in nanomol/L)

- Treatment target is pt satisfaction.
- And aim for FAI near or just above the female median, to
avoid excess generalised hair growth or acne (2-3% and
definitely <5%).
- Testosterone levels should be kept between 1-2 nmol/L.
- Note: the site of application may have increased hair
growth due to higher local concentration. Apply to thigh
as easy to remove hair.
- Continue for 2-3 yrs i.e. have an exist plan.

2 samples for FSH *2/52 apart

- Need contraception during fertile period.
- Need contraception for 2yrs, if last period was when < 50y age.
- Need contraception for 1yr, if last period was when > 50y age.
- Once reach 55y age, can assume natural loss of fertility.
- If want to check if a women actually needs contraception and she is already
taking HRT, need to stop it for 6/52, then measure FSH on two occasions if
<50y old, or just one FSH is sufficient if >50y old OR simply continue
contraception until 55y age.
- POI still 5% chance of spontaneous pregnancy, so need contraception.

COC

POP

DEPO

Mirena

- Safe until 50y, if no other risk factors.
- ↓ menstrual pain and bleeding.
- Improves menopausal symptoms as contains oestrogen.
- If experiencing menopausal symptoms can take extended
regimes i.e. miss the pill free week.
- Ideally low dose, 2nd generation.
- Negligible risk of cervical Ca if taken <10yrs.
- May be small risk of breast Ca.
- Protects against ovarian, endometrial and colorectal Ca.

- Safe until 55y when you can assume natural loss of fertility and
stop.
- Or could check FSH on two occasions, 6/52 apart and if >30,
can assume ovaries have now failed and continue for another 1 
or 2 yrs depending on age i.e. <50 or > 50y.
- If FSH < 30 repeat in 12 months time to see if ovaries failed.
- POP is as effective contraception as COC.
- POP can be used with HRT (including combined).
- Often cause disuption in bleeding pattern.

- Safe until 50y.

- Can be used even with combined HRT.
- Or can provide the progestogen part of HRT i.e. can give oestrogen
only HRT, and the Mirena makes it into a combination HRT.
- Helps with bleeding problems.
- Lasts for 5 yrs as contraception.
- If already inserted after the age of 45y, can leave insitu until 55y age,
when you can assume natural loss of fertily.
- Alternatively if amenorrhoic, can do FSH on two occasions 6/52 apart,
and if FSH >30, can remove the Mirena after 1 yr.

Copper coil

Implanon

Condoms

- If was inserted after age 40, can be kept in until no longer requires
contraception.
- i.e. after 1 yr of amenorrhoea if aged > 50., and after 2 yrs of amenorrhoea
if aged <50.

???2yr if <50y???

PatchGel

- Check smears are up to date
- Speculum
- Transvaginal USS

- Check smears are up to date
- Speculum
- Transvaginal USS

- Often no menopausal symptoms.
- LUTs, nocturia, urgency, incontinence, recurrent UTIs.
- Vaginal dryness.
- Vaginal irritation.
- Dyspareunia.
- Discharge.
- Itching.
- Burning.

- Femoston conti
- Kliovance
- Premique low dose

- Oestrogel

- Tibilone trial may be beneficial.

Tibilone

MOA:
- A synthetic steroid with oestrogenic, progestogenic and
androgenic activity.
- Equivalent to 1mg oestrogen oral.
- Considered a continuous combined HRT.
- Hence, a no bleed preparation (11% risk irregular bleeds).
 
INDICATION:
- Use in pt's >60 to 70y who have missed their window of
opportunity for arterial protection, and they want something
that is least likely to make them bleed, and they want some 
androgenic benefit without worrying about prescribing
testosterone, and in this age group the oestrogen dose
requirement is lower.
- No do not use if ≥ 60y and risk factors e.g. smoking,
obese, HTN, hyperlipidaemia (due to ↑ stroke risk).
- Monitor BP.
 
BENEFITS:
- As effective as oestradiol in controlling menopausal
symptoms.
- As good as HRT for vasomotor.
- The androgenic activity has a positive effect on labido
(like testosterone).
- Similar bone health to HRT.
 
RISKS:
- Similar risk of breast Ca and VTE as other HRT.
- No reduction if lipids so no CVD benefit.
- C/I if PMH of breast Ca.

Risks

???only if uterus???

- Elleste solo MX = if reaction to Evorel adhesive.
- Estradot = smaller patch size.
- Can cut Estradot and Evorel 25mcg patch in half
if needed.

Mirena

- Useful if s/e from systemic progesterone.
- Also provides contraception.
- Lasts for 5yrs as part of HRT.
- No risk of VTE or breast Ca.

Medroxyprogesterone acetate (provera)

- Cyclical regime = 10mg OD for 12/7 each 28 day cycle.
- B'ham Women's Hospital recommended 5mg for 14/7.

- Continuous combined HRT = 2.5-5mg OD continuously.

Utrogestan (micronized progesterone)

- This is body identical progesterone.
- Made from the Yam plant.
- Take at night as mildy sedating, on empty stomach.
- S/e = Bloating, breast tenderness, bleeding, blues.
- Lot's of regimes, depending on where they are in their menopause
journey and what source you read (see right).
- Use whichever...nothing to get too worked up about.
- Rx as Utrogestan 100 mg oral capsules.
- If s/e simply Rx the oral capsule at same dose to be used 
vaginally. Don't need applicator, just use your finger to push it in.
- This means less is absorbed into your body so ↓ s/e.
- Note: the advice to use a lower dose vaginally is outdated.

- CONTINUOUS REGIME:
= If been on cyclical regime for 6-12 months OR if no period for over a yr.
- Can cause bleeding for first 3 months.
 
- 100mg ON continuously without a break.
OR
- 100mg ON 25 out of 28 days (not needed for most pt's).
 
- If on 100mcg of oestrogen then double to 200mg ON of utrogestan, to
provide enough endometrial cover.

??? start the 12/7, on day 1 of the cycle???

- Only if clinically indicated to exclude other
possible causes of symptoms.

- There is no maximum time limit i.e. can use forever.
- The old mantra about stopping after a few yrs was due to the high risk
preparations used many years ago.
- But the longer it is used, the more the risks increase and the benefit lessens.
- Using for 5yrs starting from late 40's/early 50's is the most beneficial and
least risk time period.
- Older pt's still get benefits from taking HRT even if >10y since menopause.
- It is important to note that a lack of symptoms is not an indication that you
do not need HRT anymore. Symptoms often return when HRT is stopped and
even if they do not, the risks to your bone, brain and heart health continue to
be an issue for the rest of your life.

- Continuous oestrogen and cyclical progesterone
giving cyclical progesterone withdrawal bleed.

- Irregular bleeding common for 3-6/12, so if settling continue.
- If heavy or continuing after 6/12 investigate and refer, or if new
bleeding after 1 yr amenorrhoea .
- Bleeding patterns better with lower oestrogen dose.
- Good compliance essential.
- ↑ progestogen dose.
- Some will bleed despite atrophic endometrium/normal uterine
pathology.

- Testosterone type:
- Norethisterone.
- Levonorgestrel.
- Norgestrel.
 
- Progesterone type:
- Dydrogesterone.
- Medroxyprogesterone acetate.

???can use COC instead of HRT???
As per Oxfordhsire ccg guidelines
 
for women using CHC as hormone replacement,
symptoms may reoccur in the hormone-free interval,
therefore tricycling CHCs may be of benefit 
North of Tyne guidelines

- Average age 51y.
- Symptoms last 2-5 yrs.
- In 10% last >10yr.

- Hardly used now a days by specialists.
- Option of last resport.
- Feel terrible in the 1/52 break at the end
of every 3/12 pack, and bleed heavily.
- May cause irregular bleed for two cycles
i.e. 6/12.

Subtotal hysterectomy Severe endometriosis

- Endometrium may remain in the cervical stump if it was a
transabdominal hysterectomy (if vaginal hysterectomy then there
is no cervix).
- Perform a progesterone challenge.
- 3/12 of combined sequential (cyclical) HRT to stimulate a
bleed.
- If a withdrawal bleed occurs then we know there is
endometrial tissue still present and we need to Rx continuous
combined HRT from now on, not sequential (cyclical) HRT.
- Because we don't need to make them bleed from now on.
- If no withdrawal bleed, then we know there is no endometrial
tissue being stimulated, and we can switch to using oestrogen
only HRT.

- If treated with hysterectomy and bilateral oophorectomy:
- Continuous combined HRT is advisable for 2-3yrs
THEN
- Conversion to oestrogen only HRT due to the potential
better risk/benefit ratio.

Refer if:
- Heavy, prolonged or irregular bleeding.
- Bleeding associated with pain.
- Heavy bleeding after previous light bleeding.
- Irregular bleeding persists for more than the first 6/12
in long cycle users (2 quarterly cycles).

- Refer if:
- Heavy or continuing after 6/12.
- New bleeding after 6/12 of amenorrhoea.

- Immediate referral if obese, diabetic, on tamoxifen,
as ↑ risk of endometrial Ca.

- Immediate referral if obese, diabetic, on tamoxifen,
as ↑ risk of endometrial Ca.

- Regular exercise.
- Lighter clothing and sleeping in a cooler room.
- Avoiding alcohol, spicy foods, and caffeine.
- Stopping smoking.
- Losing weight if needed.
- Relaxation techniques.

Lifestyle

- Initially 2 pumps ON.
- Can ↑ 3 pumps (1OM and 2ON) or
4 pumps (2OM and 2ON) after 4/52
to control symptoms.
- Can use 5-6 pumps OD if neeed
to control symptoms.

- ↓ oestrogen = ↓ the innate immunity
by ↓ antimicrobial peptides.
- Has effect within 6/52.

- Women produce 3x as much testosterone as estrogen.
- Produced from adrenals and ovarian stroma (50% each).
- Ovarian removal or ablation by radiotherapy, infarction or
infection will result in a more dramatic depletion of
testosterone. This may affect sexual function and mood in
some women. 
- If ↓ libido check for symptoms of androgen deficiency.
AND
- If the FAI is in the lower quartile for women of that age (can
use <1% as a useful guide)
AND
- Adequately oestrogenised (preferably with a non-oral estrogen)
so there are no flushes,
AND
- Atrophy has been reversed so sex is comfortable,
AND
- There are no relationship issues
THEN
- Consider supplementation.

- Sexual dysfunction.
- ↓ labido.
- Lack of motivation.
- Fatigue.
- Anxiety, irritability, depression.
- Bone loss.
- Muscle loss.
- Muscle and joint pain.
- Memory loss.
- Changes in cognition.
- Insomnia.
- Hot flushes.
- Urinary symptoms.

Contraception Vulvovaginal atrophy /
Genitourinary syndrome

TestosteroneSystemic symptoms

- Calculate free androgen index (FAI).
- FAI is a measure of biologically active testosterone. 
- FAI = Total testosterone (in nanomol/L) x 100
                             SHBG (in nanomol/L)

- If perimenopausal may notice symptoms worsen at
certain times of the month.
- Typically, when estradiol levels naturally ↓ around
the time of the period, can use additional pumps of
gel at this time to ↓ the exacerbation of symptoms.

- The progesterone is needed to prevent thickening of the endometrial
lining and hence the Ca risk.
- Progesterone = natural hormone in women produced mainly in ovaries.
e.g. Utrogestan (which is bioidentical and made from yam plants).
- Progestogen = a synthetic progesterone with a different chemical
structure cf naturally produced progesterone that mimic some of the
same effects as natural progesterone, but don�t act in the exact same way. 
e.g. Medroxyprogesterone acetate (MPA), dydrogesterone, levonorgestrel
and drospirenone.

- Only treat if ↓ labido despite HRT.
- i.e. HRT needs to continue. Not to be used in isolation.
- If not fully oestrogenised, all that will happen is that the
testosterone will under go aromatisation into oestrogen.
- Recheck levels 6/52 after starting to ensure not pushed
them outside of normal range.
- Review 3/12 after starting testosterone by repeating
testosterone and SHBG.
- Can take up to few months to work.
- If no benefit, STOP.
- If benefiting, needs repeat bloods every 6/12 for 2 yrs,
then annually if stable levels.
- No data available about long term use.
- No preparations licensed in females, so we use male
version at much lower doses.

Testogel:
40.5mg in 2.5ml testosterone gel sachets.
- Initiate using 1/8 sachet ~ 5mg daily ~ 0.3ml daily.
- Get a small syringe for the first few weeks to see how big a
0.3ml blob looks like.
- Write the day opened on the sachet to make it easier to keep
track how long it's lasting.
- One sachet should last 8 days, so only make a small cut, roll
the top and then seal with a clip between uses.
- Sachets are supplied in boxes of 30 ∴ one box will last 240/7.
- Do not prescribe the pump version (cannot be fractionated).
 
Testim:
50mg in 5.0g testosterone gel in tubes with caps.
- Initiate using 1/10 tube ~ 5mg daily ~ 0.5ml daily
- One tube should last 10 days.
- Tubes are supplied in boxes of 30 ∴ one box will last 300/7.
 
Tostran:
2% testosterone gel.
- It delivers 10mcg per 0.5ml metered dose.
- Starting dose is one measure applied every other day to 
deliver an average of 5mg daily.

Surgical menopause - If <45y undergoing surgical menopause, offer HRT until age 51.

- For women undergoing surgical menopause due to endometriosis:
- Continuous combined HRT is advised following hysterectomy in women
who have widespread endometriosis to ↓ risk of stimulation and malignant
transformation of remaining endometrial deposits.
- Changing to oestrogen only at a later date due to a better safety profile
can be considered but must be balanced with the risk of reactivating
endometriosis and potential malignant transformation of endometrial
deposits.
- HRT should be reviewed and suspended if symptoms reoccur.

Perimenopause

- The leadup to menopause.
- Can precede menopause by 10 yrs.
- Treated just like menopause.
- In fact this is the best time to take HRT.
- Has the most benefit in terms of CV and bone protection.
- Note: Often if Mirena inserted for menorrhagia in a pt in
her early 40's then the reason the Mirena cures the bleeding
bt makes them feel terrible is because they were actually
perimenopausal and they also needed a little oestrogen too.

CYCLICAL REGIME:
= If still periods or periods stopped within last  6-12/12.
- We are trying to mimic what the ovaries should be doing on a monthly cycle.
- We are trying to give a bleed for a short period of time.
- May take a few cycles to form a pattern, so be patient.
- We are going to create a new 28 day cycle.
- Wrte in your diary, day 1 - day 28.
- Ideally we want her to take the utrogestan in the 2nd half of the menstrual
cycle (luteal phase).
- So when you get your next period, that is counted as day 1.
- Wait till you get to day 14 = 200mg ON, for 14/7.
- Period will come when the utrogestan stops.
- But regardless of the bleed (may get 2 in the cycle) and when exactly it
occurs (early or late by a few days), you are now on the next day 1 to day
28 cycle.
- So again wait till you get to day 14 and take the utrogestan again.
- Keep repeating this pattern and the cycle and bleed will be predictable.
OR
- 200mg ON day 15-26 of each 28 day cycle. So take for 12 days.
OR
- 300mg for 14/7 (? rare dose seen from B'ham menopause clinic).

- Use applicator to insert into vagina, plus can be applied with
your fingertips on and around your vulval area as well,
which can be useful if you are experiencing itching or
soreness in surrounding areas

BREAST Ca
 
If you want to check if high risk for breast Ca i.e. FHx,
then use algorithm (see left).
 
Lobular Carcinoma in Situ (LCIS):
- This is NOT Ca. But LCIS does ↑ risk of breast Ca.
- No evidence that HRT ↑ risk any further.
 
Ductal Carcinoma in Situ (DCIS):
- Taking systemic HRT is not likely to cause ↑ risk of
further breast Ca developing than it would for any
woman who chooses HRT.
- However, there is no good quality evidence about this.
 
ER -ve negative breast cancer:
- Can consider taking HRT, as the Ca does not have
receptors for oestrogen and is unlikely to respond to HRT.
- Refer to breast specialist oncologist.
 
ER +ve positive breast cancer:
- Refer to menopause specialist as well as a breast
specialist oncologist.
- Pt can choose HRT if affecting QOL.
 
Aromatase inhibitors and Tamoxifen:
- Tamoxifen is a selective estrogen receptor blocker
(SERM). Blocks oestrogen on some cells, including on the
breast, but not on other cells. Tamoxifen is used in both
pre and postmenopausal pt's to treat breast Ca.
- Aromatase inhibitors are used to treat breast Ca if post
menopausal and ovaries are no longer producing oestrogen.
Block your body from producing any oestrogen anywhere
in the body, (small amounts are produced elsewhere in
the body apart from the ovaries) so it doesn�t make a lot
of sense to stay on aromatase inhibitors if you�re going to
start taking systemic oestrogen. Switching to tamoxifen
after discussing with breast speacialist oncologist.
 
- Professor Michael Baum, Breast Specialist Oncologist:
- In the end, it�s your decision; you should be given the
estimate of benefit and estimate of risk. You make the
judgment comparing quality of life with the other problems.

Spray

Lenzetto

- Usually 3 spray OD.
- Can go to 4 sprays.
- Less messy than gel.

Evorel sequi patch

Or give oestrogen and progestogen seperately:
Oestrogen = Evorel 50, Estradot 50, Estraderm 50, Femseven mono 50, Progynova TS 50,
Oestrogel 2 pumps OD, Lenzetto 3 sprays OD, Sandrena 1mg sachet OD.
 
Progestogen = Utrogestan 200mg ON for 12/7 a month, Provera 10mg OD for 12/7 a month,
Norethisterone 5mg OD for 12/7 a month, Mirena

Evorel conti patch

Or give oestrogen and progestogen seperately:
Oestrogen = Evorel 50, Estradot 50, Estraderm 50, Femseven mono 50, Progynova TS 50,
Oestrogel 2 pumps OD, Lenzetto 3 sprays OD, Sandrena 1mg sachet OD.
 
Progestogen = Utrogestan 100mg ON continuous, Provera 2.5mg OD continuous,
Norethisterone 5mg OD continuous, Noriday 3x350mcgOD, Mirena

Evorel 25 patch

- Estradot 25, Estraderm 25
- You can use half patch of 50
- Oestrogel 1 pump ON
- Sanderma 0.5mg sachet

Evorel 50 patch

- Estradot 50, Estraderm 50, Femseven mono 50, Progynova TS 50
- Oestrogel 2 pumps ON
- Lenzetto 3 sprays.
- Sanderma 1mg sachet.

Evorel 75 patch
- Estradot 75, Estraderm 75, Femseven mono 75
- You can use 3/4 patch of 100

Evorel 100 patch
- Estradot 100, Estraderm 100, Femseven mono 100, Progynova TS 100
- Oestrogel 2pumps AM 2 pumps ON.
- Sanderma get 1.5-2mg sachet.

Femoston 1/10 oral

Elleste Duet 1mg, Novofem
 
Or give oestrogen and progestogen seperately:
Oestrogen = Oral oestrogen 1mg
 
Progestogen = Utrogestan 200mg ON for 12/7 a month, Provera 10mg OD for 12/7 a month,
Norethisterone 5mg OD for 12/7 a month, Mirena

Femoston 2/10 oral

Elleste Duet 2mg, Trisequens
 
Or give oestrogen and progestogen seperately:
Oestrogen = Oral oestrogen 2mg
 
Progestogen = Utrogestan 200mg ON for 12/7 a month, Provera 10mg OD for 12/7 a month,
Norethisterone 5mg OD for 12/7 a month, Mirena

Elleste Solo 1mg oral Zumenon 1mg, Progynoa 1mg

Elleste Solo 2mg oral Zumenon 2mg, Progynoa 2mg

Femoston conti oral

Bijuve, Kliovance 1mg, Indivina (1+2.5mg or 1+5mg)
 
Or give oestrogen and progestogen seperately:
Oestrogen = Oral oestrogen 2mg
 
Progestogen = Utrogestan 100mg ON continuous, Provera 2.5mg OD continuous,
Norethisterone 5mg OD continuous, Noriday 3x350mcgOD, 

Elleste Duet Conti oral

Kliovance 2mg, Indivina (2+5mg)
 
Or give oestrogen and progestogen seperately:
Oestrogen = Oral oestrogen 2mg
 
Progestogen = Utrogestan 100mg ON continuous, Provera 2.5mg OD continuous,
Norethisterone 5mg OD continuous, Noriday 3x350mcgOD, 

Note: Norethiserone 5mg
1mg is sufficient for continuous combined regime
but not available in stand-alone preparation

Note: Norethiserone 5mg
1mg is sufficient for continuous combined regime
but not available in stand-alone preparation

Note: Norethiserone 5mg
1mg is sufficient for continuous combined regime
but not available in stand-alone preparation

Note: Norethiserone 5mg
1mg is sufficient for continuous combined regime
but not available in stand-alone preparation

CERVICAL Ca
 
- No contraindication.

OVARIAN Ca
 
- If had ovarian Ca in the past can usually take HRT.
- If ovarian Ca was oestrogen +ve refer to menopause
specialist.

Endometrial ablation

- Treat same as if has uterus.

- Sandrena gel
- Releases 50mcg oestrogen and 170mcg norethisterone over 24 hrs.
- Note: if migraine sufferer, then cut the patch into quarters and increase by a
quarter every 4/52.
- Remember one size does not fit all, and this patch only comes in 'one size'.
- So ways to adjust this fixed patch to match the pt include:
a) Adding in an extra pure oestrogen patch e.g. 25mcg Estradot for a 1/12 trial.
- If feels better but not quite right then can add in 50mcg Estradot instead for 1/12.
- Now if she feels much better, we know she needs 100mcg of oestrogen, not the
50mcg that the Evorel conti was providing.
- So now you must split the two components i.e. give a 100mcg Estradot and oral
utrogestan (to provide enough progesterone cover of the endometrium).
- Or could issue 50mcg Estradot and say, for the first 4/52 cut in half and see if
you feel much better or not. And if feels great then we know she needs 75mcg
oestrogen, and again split the dose as above. And if not feeling good enough then
use the full patch for 4/52, and then again split the components.
b) Alternatively simply apply two Evorel conti patches at the same time as it has
enough progesterone cover.
 
- Note: If migrane sufferer, SLE, menopausal for 10 yrs, then go slower and lower
e.g. half a 25mcg Estradot.
- Note: When you split the components, then add in the utrogestan after 4/52, so
you can figure out if that starts to cause any s/e.

- However, rather than just giving a continuous combined
product (assuming has a uterus) straight off the bat there
is another option.
- If she is having her periods then we know the endometrial
lining is coming away.
- So in fact, you can issue both the oestrogen and the
utrogestan components seperately.
- And tell her (and SMS her and document in her notes), to
only start the oestrogen component for the first 2/12.
- This way we can titrate to the dose that will cure her
symptoms, and then we can add in the utrogestan.
- This helps clarify which part of the regime is causing
which s/e.

- If later on pt saya the bleed is different, then you should ↑
the oestrogen dose.
- The reason for the bleed is that they need more oestrogen,
it's not related to the utrogestan.
- So when they are taking the utrogestan in the luteal phase,
simply add a little more oestrogen e.g. an extra pump of
gel OR add a 25mcg patch.
- And if this works for a while and then they return saying, I
dont feel right in the 1st half of the month (follicular phase), 
then you simply tell them to use the higher dose of the
oestrogen throughout the month now i.e. use an extra
pump each day of your cycle, not just in the luteal phase.

Cyclogest

- More expensive and is a pessary.
- Comes in 200mg dose but dose is same as utrogestan.
- So would have to break in half to get the 100mg dose !
- Not commonly used.
- Likley would be better using Mirena.

HRT preparations equivalents

- Another option is to use desogestrol 75mcg OD.
- This stabalises their hormones and causes anovulation.
- And once stable (either feel good or bad) add in oestrogen
gel.
- Then once you've got the right oestrogen dose and she 
feels better (might take 3/12), make the desogestrol 150mcg
OD to protect thickening of the endometrium lining.
- This is giving them contraception and HRT.
- This is like continuous combined HRT.
 
- OR
 
- Leave the desogestrol at 75mcg OD and add in utrogestan
100mg ON which she will be able to tolerate better and it
will help with sleep. Also further down the line, when
doesn't need the contraception, you can stop the desogestral
and continue with just the utrogestan alone.

- ???as long as amenorrhoeic???
i.e. chang eit to a continous
HRT regime only if no bleeding.

- There is no role in testing for
FSH in perimenopause.
- All it does it confuse the picture.
- The pt will still be releasing
hugely variable levels of FSH.
- So the result is entirely pot luck
depending on which stage of the
cycle you test.

- There is no role in testing for oestrogen levels in perimenopause.
- All it does it confuse the picture.
- The pt will still be releasing hugely variable levels of oestrogen.
- So the result is entirely pot luck depending on which stage of the
cycle you test.
- You will get a result of 3000 come back.
- Most of which is from her natural hormones which are still
functioning, and some from your oestrogen medication.
- Now what do you do?
- Exactly !
- Simply go by symptoms and change the dose of the oestrogen
as needed.

???so why are we giving oestrogen i
the levels could come back as 3000???
Is it to help the troughs which would
show low levels.

Familial breast cancer: classification, care and managing breast cancer and
related risks in people with a family history of breast cancer
NICE CG164, Updated Nov 2023

???- Do not cause a monthly bleed.???

https://assets.publishing.service.gov.uk/government/uploads
system/uploads/attachment_data/file/832681/Sept-2019-PDF.pdf

- Can be confusing with so much variation
in the risks from various studies.
- MHRA 2019 data (see left).

- Aromatase is the enzyme that catalyzes a key aromatization
step in the synthesis of oestrogen.
- It converts the enone ring of androgen precursors (e.g.
testosterone), to a phenol, completing the synthesis of
oestrogen.
- Hence, AI's are oestrogen synthesis inhibitors. 

Vagifem = Estradiol 10mcg/tablet.
Vagirux = Estradiol 10mcg/tablet.
Imvaggis pessary = Estriol 30mcg/pessary
Blissel gel = Estriol 50mcg/applicatorful
Estriol 0.01% cream = Estriol 500mcg/5ml applicatorful
Gynest 0.01% cream = Estriol 500mcg/5ml applicatorful
Ovestin 0.1% cream = Estriol 500mcg/0.5g applicatorful

???the 0.1 and 0.01% creams are exactly the same in
terms of how much of a dose they actually deliver ! ???

???why not just stick with continuous combined.
why does she not need progesterone after 2-3 yrs.
the endometrial deposits are still there.

- OsteoClasts = Chew and Cut holes in bone.
- OsteoBlasts = Build bone.
- When oestrogen levels drop, the osteoclasts
speed up and chew theough more bone. - Consider DEXA and treat if needed.

- HRT is good enough to replace a bisphosphonate.
- Ensure Ca2+ and VitD if needed.
- If <60y think HRT.
- If > 60y think bisphosphonate.

???do not use alongside HRT.
can use as HRT if < 50y...what
does that mean ! ?

- Some debate if FAI or total testosterone
should be used to guide management.
- In the past only FAI was mentioned by
specialists, but now many are simply
looking at total testosterone levels to
guide management.

- A few specialists have advised pt's to use bolus doses once
a week or once in 10 days.
- This will create peaks and troughs so is not advisable.

DEPO

- Very likely that it provides the same endometrial protection
as 10mg medroxyprogesterone.
- However, there is no guidance or evidence to back this up.
- So not recommended to add oestrogen on top of the DEPO
currently.
- So would have to use continuous combined HRT with it (do
not use sequential (cylical) HRT as the vast majority are not
bleeding with DEPO).

- You can make a better version of this
long cycle regime using:
- Unopposed oestrogen for 2-3/12, then
add in 12-14/7 of progestogen on top.
- i.e. The oestrogen continues without pause.
- This will cause a bleed.

???what is the idea
behind long cycle???

- If not controlling symptoms, you can adjust
the dose by adding in half an Evorel conti patch
to the second 2 weeks of the Evorel sequi.
- Do not add in a pure oestrogen patch alone,
because then the Evorel sequi progesterone is
not strong enough to provide endometrial
protection.

no need for tests if
>45y and:

consider measuring
FSH in:
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